e TR T e, (27 =

L % b HW2001048

AU

TEST REPORT

A RN e oY Qe Ry U 2 e S A UL (
od (Bl ZeR

oo o



HW2001048 B L ar ST i S

%413 AHBPHIER

4 e o |3 | B | B L
A | CD-23-DA ke | o 55 57 | 190 |
5| oL AR | Cmg/m?) o | —— -
H L T
Rie 0.30 030 |
(kg/h) L_/—LI" I
®1.0m; 2, it bme

T o e AU AT T TR 160 o

0.31 51 | A

LS

WEL S

o




HW2001048
4 Rlgs R
) = X T e A

s R \ ' WML, Py

- B 5 H - | e
| | | ‘ TR T R [ i
b 1AE (mé/h) 5643 5512 5729 -- o
04 HHAERE CC) 23 23 23 - -
H |CD-QS-DA | TI HE e | '
15 | o2 R | \ IR ( 0.7 0.4 0.4 30 | e
| JG (mg/m”) - |
= 1Tl i 2% ,
k\ HP ’ 0004 | 0002 | 0002 | 002 | 2
] | \,\gl’.{‘,’h\ | ] 1 2 e
| 1. SRR ©1.0m; 2. HEAURIE: 15m.
&k er%waawﬂ 05 e o HERRE)  (GB16297-1996) %2 2 —ZikiifE
BE{EO

oo o



ZaHhil l1 FEande Ay ll H L 7\ S

1 T

oo o



